

TEST REPORT

REPORT NUMBER: 170323003SHF-BP-6

ORIGINAL ISSUE DATE: 2017/4/24

EVALUATION CENTER

Intertek Testing Services Ltd., Shanghai
Plant 7, No. 6958 Daye Road, Fengxian District, Shanghai, China

RENDERED TO

Ambient Building Products
8230 Preston Court Unit C Jessup, MD 20794
United States

PRODUCT EVALUATED

Magnesium Oxide Board

EVALUATION PROPERTY

As requested by the applicant, for details refer to attached pages(s).

"This report is for the exclusive use of Intertek's Client and is provided pursuant to the agreement between Intertek and its Client. Intertek's responsibility and liability are limited to the terms and conditions of the agreement. Intertek assumes no liability to any party, other than to the Client in accordance with the agreement, for any loss, expense or damage occasioned by the use of this report. Only the Client is authorized to permit copying or distribution of this report and then only in its entirety. Any use of the Intertek name or one of its marks for the sale or advertisement of the tested material, product or service must first be approved in writing by Intertek. The observations and test results in this report are relevant only to the sample tested. This report by itself does not imply that the material, product, or service is or has ever been under an Intertek certification program."

Report Template Revision Date: 2016/9/1